
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

air filter cover knob
air filter cover
air filter sponge
nut M5
air filter seat/on off switch
carburetor
carbureotr gasket
screw M5x20
inlet pipe
bolt M5x55
inlet pipe gasket
bering 6002/P6
crankcase gasket
location pin 4x8
crankcase cover
screw M5x16
drive plate
start assy
screw M5x20
screw ST4.2*16
cylinder rear cover
screw M5*30
O-type ring
oil level gauge
cylinder gasket 
spark plug
cylinder
screw M5*20
inlet valve
exhaust valve
top rocker pin
O-type ring
balance pipe
cylinder top cover 
small cover
screw ST3.9*10 
top rocker
valve spring seat

39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75

valve spring
muffler cover
screw ST3.9*10 M5*10
muffler washer 
muffler 
bolt M5*58
the first piston ring 
the second piston ring 
the third piston ring 
bushing ring 
piston 
piston pin 
piston clip
tappet
lower rocker arm
lower rocker arm pin
 copper washer 6*12*1
screw M6*10
cam follower pin
cam 
ignition coil 
flywheel
nut M10*1.25
clutch 
side cover
cylinder front cover 
screw M5*25
bolt M8
washer 8*18*1.5
key
oil seal 
crankcase 
crankshaft
oil bottle
oil bottle damper 
oil bottle protecter
washer 8*18*1.5

Pagina 1 Vinco S.r.l., Piazza Statuto 1 - 14100 Asti. Tel. 0141351284

Esploso 35700 CG4310C



5

3

8 9

4

4-1

4-3
4-4

4-5

4-6

4-8

3-1

3-2

3-3

3-4

3-5
3-6

3-7

3-8

3-9

3-10

3-11

3-13

3-14
3-15

3-17
3-9

3-18
3-19

3-16

4-7
6

6-2
6-1

5-2

7

5-6

5-5

5-4

5-1

5-3

3-12

4-2

I.P No.:
2

2-1
2-2
2-3
2-4
2-5
2-6
2-7
2-8
2-9
2-10
2-11
2-12
2-13
2-14
3

3-1
3-2
3-3
3-4
3-5
3-6
3-7
3-8
3-9
3-10
3-11
3-12
3-13
3-14
3-15
3-16
3-17
3-18
3-19
4

4-1

4-2
4-3
4-4
4-5
4-6
4-7
4-8
5

5-1
5-2
5-3
5-4
5-5
5-6
6

6-1
6-2
7
8

English name
Connecting part assy
Screw  M6x20 
Washer
Screw  M5x12
Clamp palte
Screw  M5x20
Connecting part B
Anti-vibration Rubber
Clip  32
Clip  15
Screw  M6x25
Connecting part -A
Bearing 6202-2RS
Clip  35
Clutch drum
Gear case assy 
Nut M10x1.25
Cover-1 
Holder
Spline Pad
Clip 32
Bearing 6201-2RS
Spline shaft
Large conical gear 
Bearing 6000-2RS
Screw M5x12
Cover-2
Bolt M6x10
Gear case assy 
Rubber
Bolt M6x10
Screw  M6x25
Small conical gear 
Clip  10
Clip  26
working pole assy
Pole shaft 26x23x1475

Hardness clamp
Locating ring
Nut M5
Bearing
Shaft  8x1530
Screw M5x20
Sponge damper
Protector
Protector screw
Protector connector
Protector body
Screw ST3.9x12F
Small blade 
Blade bracket
Handle assy
Switch assy
handle assy
3T blade
Belt

Qty/pcs
1
5
1
4
1
4
1
1
1
1
4
1
2
1
1
1
1
1
1
1
1
1
1
1
3
3
1
1
1
1
1
1
1
1
1
1
1

1
1
1
6
1
1
1
1
2
1
1
3
1
1
1
1
1
1
1

9 Nylon head 1

2

2-12-3
2-5

2-4

2-6

2-7

2-8
2-9

2-10
2-11

2-12

2-13
2-14

2-2

Pagina 2 Vinco S.r.l., Piazza Statuto 1 - 14100 Asti. Tel. 0141351284

Esploso 35700S CG4310D



Parte nr. Codice Descrizione (ITA) Description (ENG) EAN
Motore - pag.1
n/a 93259 Motore completo Engine complete 8028815932592
1-2-3-5 35226 Filtro aria completo (kit) Air filter complete (kit) 8028815352260
6-7 93513 Carburatore Carburetor 8028815935135
9-11 93211 Collettore aspirazione Intake manifold 8028815932110
17 93299 Trascinatore Starter pulley 8028815932998
18 93919 Gruppo avviamento Starter assy 8028815939195
21 93109 Carter protezione motore 

posteriore
Rear engine protection 8028815931090

23-24 93654 Tappo olio Oil cap 8028815936545
26 93454 Candela Spark plug 8028815934541
42-43 93344 Terminale di scarico Exhaust 8028815933445
59 93808 Bobina Ignition coil 8028815938082
62 93261 Frizione Clutch 8028815932615
64 93114 Carter protezione motore anteriore Front engine protection 8028815931144

72 93300 Serbatoio completo Fuel tank complete 8028815933001
73 93301 Gommini serbatoio (kit) Rubbers (kit) 8028815933018
74 93436 Protezione serbatoio Fuel tank protection 8028815934367
n/a 93494 Tappo serbatoio Fuel tank cap 8028815934947
n/a 93364 Tubi carburante Fuel pipes 8028815933643

Asta - pag.2
2 93219 Campana collegamento asta Connector 8028815932196
3 93065 Coppia conica Gear box 8028815930659
4 93123 Asta e millerighe Shaft 8028815931236
5 93415 Protezione parasassi Grass guard 8028815934152
6.1 93134 Acceleratore completo Throttle handle 8028815931342
6.2 93244 Maniglia Handle 8028815932448
9 35201 Testina di taglio Cutting head 8028815352017
n/a 93418 Lama tagliafilo per parasassi Blade for grass guard 8028815934183

Legenda esploso 35700S / CG4310D
RICAMBI DISPONIBILI


	Esploso_35700A_CG4310C_06_20.pdf
	Legenda ricambi 35700A
	Foglio1

	ADP9D18.tmp
	Foglio1




